Pump Information:

Engine Information:

Frame Information:

Hardware Information:

Foot:

Engine to Frame:

Pump to Engine:

Accessory Information:

Manual Information:

+  For replacement pump, use PK18219

EXWGC2225-1

2200psi @ 2.5gpm

Part Number Description
PKIB33T ... Pump Kit, DeVilbiss
17658 ..o Thermal Relief Valve Assy
FAB7 e Filter Screen
FOBS et Quick Connect
15096 ..ot Adapter Plate
GC160QHA.......cccoveeeeeene Engine, Honda, 5 Hp, GC160
PAAB ... e Key
G221 SR Qil, 20 oz.
TB55-P e Frame
B3 s Foot
17026 ... Handle, bagged
COA2 .. Knob (2)
D01 TN Tire, Pneu
FABA oo Pal Nut (2)
FOBA (Qty 1) coeveeeeeeeeee e Screw, 5/16-18 x 1”
F112 (Qty 1) oo Flat Washer, 3/8”
F119 (Qty 1) voeeeeeeeeeeeeee e Nut, Hex 5/16-18
04SN (o] Y2 | Lock Washer 5/16-18
FOBB (LY 4) «eeeeeeeeeeeenieeieeeee e Screw, 5/16-18
F119 (Qty 4) oo Nut, Hex 5/16-18
FO78 (Qty 4) eoveeeeeeeeeseeeeeeee e Lock Washer 5/16-18
FO74 (QtY 4) coeeeeeeeieee e Flat Washer
17204 (Qty 4) ceveeeeeeeeeeeee e Screw, 5/16-24 x 3%”
FO78 (Qty 4) voveveeeeeeeee e Lock Washer, 5/16
TB276 eeeeeee ettt Hose Assy
0T S QC Plug.
16254 ..o, Hi Pressure Hose, 3/8” x 25ft
H138 e Wand/Multi-reg
16496.....ccciieeeeeeee e Trigger Gun, 3/8” Female
HT140 e Chemical Hose
16850 ... Bagged Parts
N (O 100 S Cleaning Tool
TB79O7 e Allen Wrench
2= 723 Video
D21684 ... Manual, General-

English/Spanish
1641 e Manual, Engine
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